



FIRELAB

CERTIFICATE

The HDPE Flame Retardant Idler 400 G

Product code: HDPEFR 127/25 - 0400 CLOSE

(Batch number 4721)

Obtained the following
results when tested in accordance with

SANS 10177-9 &
DEFSTAN (NES 713)

Flaming droplets: Yes

Maximum Flame Spread: 170 mm

Maximum Heat Damage: 225 mm

Maximum Heat Contribution: 0.48 °C/min

Toxicity Index: 2.349

Signed:

Report Number: FTC21/221

Report validity: November 2026

(Unless composition, manufacturing processes or supplier changes)

(For more information refer to report number FTC 21/221)

Reg nr: 2005/087037/23 • Tel: +27 12 349 2929 • info@firelab.co.za

AFRICA MEGAROLLER (PTY) LTD
38 THEUNS MULDER STREET, BRITS, NORTH WEST • +27 12 111 7241

